Allen Park . OH River Rouge
Belleville Downriver Utility Riverview
rownstown Twp. . Romulus
Wastewater Authority
Ecorse Tay
Lincoln Park . L Van Buren Twp.
25605 Northline Road e Taylor, Michigan 48180 Wyandotte

REQUEST FOR PROPOSALS

for

BIOSOLIDS DRYERS MANUFACTURER SERVICES

via

PROGRESSIVE DESIGN-BUILD PROJECT DELIVERY

Issued: October 14, 2019
Due By: November 25, 2019

RFP BUNDLE Page 1 of 65




TABLE OF CONTENTS

(O T O I [ O T @ {0 L 1
R T o= To [T = Te I\ = =T = £ PSR 1

1.2 Submittal Location and Deadline ...........ccooeeiiiiiiiiiie e 1

1.3 Notice of Determination ........cooooiiiiiii e 1

2.0 DESCRIPTION OF DUWIA ..ottt sees st ssssssssssssssssnnnne 1
2.1 Downriver Wastewater Treatment FaCility ...........c.ooooiiiimiiiii e, 2

A - | (= 3 = 1o 1= ] o SRR 2

3.0 OVERVIEW OF PROUJECT ....oeiiiiiiiiiiutiiittueeteeeeeeeaeesasseessssssassssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnns 3
3.1 Project BaCKgrOUNG .......coouiiiiiii et e e e e e e et e e e e e e e e et e aaaaaenan 3

3.2 PrOJECE DEIIVETY ...ttt et e nnnnnes 4

3.3  Project Objectives and Expected RESUILS ..............oooiiiiiiiii e 4

G I B =YY 1o [ I 7 1 (= o - TR PP PPTR 5

G TR T ot o =Y o S TUT o] o] |2 PP 6

3.6 Key Performance INAICators (KP) ........cooii et 6

K A o1 o 1= o 111 PRSP 7

G TR T o (o] [= e A ¥ o 1Yo PP UPTR 8

4.0 PROCUREMENT PROGESS ... ittt sssessssssssssssssnnenne 9
4.1 General INfOrmMation ... ...ccooo oo 9
4.1.1 Compliance with Legal Requirements & DUWA POIICIES ...........cuvverierireeiiiiiiiiiiiiieiiiiennns 9

4.1.2 Expenses of Dryer Technology SUPPLET .........uuuiiiiiiiiiieeee e 9

4.2 DUWA Rights and Procurement Conditions ............couuiiiiiiiiiiiiiicee e 9

4.3  Outline of the ProCuremMent PrOCESS ......cccoiiiiiiie e 10

5.0 DOCUMENTATION REQUIREMENTS ......oiiiiiiiiiiiiiiiiiieiieeieeeeeeeaeeeeeeeessseesasssssssssssssssssssssssssssssnnnnnnsnnns 12
5.1 SUDMIIAI PrOCESS .....eiiiiiiiiiiiiiiiii e esnsennnnnnes 12

5.2 CoNENtS Of PrOPOSAI .......cuviiiiiiiiiiiiiiiiiiiieeiieeeeeeeeeeeeeeteeeeeeeeeeeeeesesasasssesssssssssssssssssssssnnsnssnnssnnnnnnns 12

5,21 COVEIN LEHEI oo 12

5.2.2 Statement of Qualifications ..o 12

5.2.2.1 Minimum Qualifications and EXperience............cccccvviiviiiiiiiiii 12

5.2.2.2 Preferred Qualifications and EXpPerience ............cccovvvviiiiiiiiiiiicieeeeeee 13

5.2.2.3 Key Personnel and CredentialS ............ccuuuiiiiiiiiiiiiiiieiieee e 13

5.2.3  Project DESCriPliON .....coieiiiiiiii e ———— 14

5.2.4 Project Approach and Scheduling ..........ccccooiiiiiiiiiiii e 14

5.2.5 Financial Capabilities ...........ccooiiiiiiiiii 15

Biosolids Dryers Manufacturer Services Page i of ii

RFP Issue Date: October 14, 2019

RFP BUNDLE Page 2 of 65



5.2.5.1  Contract Default HISTOry ...........oooiiiiiii e 16

5.2.6 Indicative Price and BasiS ..........coouiiiiiiiiiiiiii 16

6.0 EVALUATION CRITERIA ...ttt e et e e e e e e e et e e e e e e e e s nnnneeeeeeaeeeeaannnnneees 17

6.1 Statement of QUAlIfICAtIONS — 40%0 .....uuuuruiiiiiiiiiiii e eaeeesaaanaeeennannnnnne 17

6.2 Project Approach and Scheduling — 30%0 ....ccooiiiiiiiiiiie e 17

6.3  Financial CapabilitieS —— 10Y0 .....uuuuuuuiiiiiiiiiiiiiiiie e eee e e nnnnnne 18

6.4 Indicative Price and BasiS— 2090 .......uuuuuuuuuuuuiiniiiiiiiiiiiiiiiiiiieii e nnnnane 18
LIST OF ATTACHMENTS

Attachment A: Technical Specifications
Attachment B: DUWA Procurement and Workplace Policies
Attachment C: Cost Proposal Form

Attachment D: Minimum Required General Conditions Between Dryer Manufacturer and Design-
Build Entity

Attachment E: Veolia’s Technical Memorandum on Biosolids Generation @ DWTF

Biosolids Dryers Manufacturer Services Page ii of ii
RFP Issue Date: October 14, 2019

RFP BUNDLE Page 3 of 65



1.0 NOTICE TO OFFERORS

OHM Advisors Inc. (OHM), on behalf of Downriver Utility Wastewater Authority (DUWA), is requesting
Proposals (RFP) from drying technology suppliers (“Offerors”) for a Biosolids Thermal Drying System (the
“Project”) to be implemented by a Design-Build (DB) entity via Progressive Design-Build (pDB) services
delivery at the Downriver Wastewater Treatment Facility (DWTF) located at 797 Central Street, Wyandotte,
Ml 48192 (the “Project”).

This RFP invites the submittal of a proposal (“Proposal”) from vendors interested in providing biosolids
dryers manufacturer services for the Project. Following the receipt of Proposals, a selection committee will
evaluate the submissions and may conduct interviews as its basis for making a recommendation to DUWA
for an award to a single Offeror. DUWA will select an Offeror that DUWA determines to provide the best
value, based on qualifications and other factors that have been set forth in this RFP and any other factor(s)
deemed in the best interest of DUWA. The Offeror will be awarded a Biosolids Dryers Technology Supply
Contract (“Contract”) by the selected DB entity for its delivery of the Project. See Attachment D for the
minimum terms and conditions between the DB entity and the Offeror. The final contract between the DB
entity and the Offeror shall be provided to DUWA for review. DUWA is in the process of soliciting proposals
for the DB entity.

1.1 Required Materials

Offeror will submit a sealed package containing (5) five bound copies of the completed Proposal
plus one complete electronic copy in PDF format on a flash drive by the deadline and to the address
shown in the next section.

1.2 Submittal Location and Deadline
The Proposal must be received by DUWA’s System Manager, OHM Advisors, at:
OHM Advisors
c/o Lambrina Tercala, P.E.
34000 Plymouth Road
Livonia, Michigan 48150
Proposal packages must arrive to the mailing address on or before:
3:00 p.m. EST, on Monday, November 25, 2019

It is the responsibility of the Offeror to see that the package sent through the mail or any other
delivery method shall have sufficient time to arrive and be stamped in by this specified date and
time. The receiving time at OHM Advisors’ office will be the governing time for acceptability of
submittals. Telegraphic, telephonic, faxed or emailed submittals will not be accepted. Late submittals
will not be accepted.

1.3 Notice of Determination
DUWA will notify the Offeror by email whether it was selected for the Project.

2.0 DESCRIPTION OF DUWA

DUWA is a public body corporate organized pursuant to the provisions of Act 233. DUWA was incorporated
by the Cities of Allen Park, Belleville, Dearborn Heights, Ecorse, Lincoln Parks, River Rouge, Riverview,
Romulus, Southgate, Taylor, and Wyandotte; and the Charter Townships of Brownstown and Van Buren
Township (the “Communities”) to own and operate the Downriver Sewage Disposal System (the “System”).
The System is located in the Charter County of Wayne, Michigan and is the second largest wastewater
system in Michigan, serving the Communities with a service area population of 350,000.

Biosolids Dryers Manufacturer Services Page 1 of 17
RFP Issue Date: October 14, 2019

RFP BUNDLE Page 4 of 65



21 Downriver Wastewater Treatment Facility

The Downriver Wastewater Treatment Facility (‘DWTF”) utilizes preliminary, primary, secondary,
and disinfection treatment processes to treat sewage prior to discharging treated effluent to the
Trenton Channel of the Detroit River. The DWTF is an oxygen activated sludge (OAS) plant as a
secondary wastewater treatment plant. The DWTF’s typical dry weather flows range from 30 to 60
Million Gallons per Day (MGD). However, the DWTF has the capacity to fully treat 125 MGD, and
the capability to process up to 225 MGD during extreme wet weather events.

Preliminary treatment consists of influent pumping, screening and grit removal. After grit removal,
wastewater enters the primary treatment facilities. In the primary treatment facilities, there are seven
(7) primary settling tanks with ferric chloride and anionic polymer feed capabilities. During wet
weather conditions, all preliminary treatment flow in excess of 150 MGD up to 225 MGD is pumped
by the Tunnel Pump Station. The Tunnel Pump Station by-passes excess preliminary treatment flow
from primary treatment and re-introduces the flow into primary treatment effluent flow before the low
lift pump station. The low lift pump station has a pumping capacity of 200MGD and pumps flow into
the secondary treatment process. Secondary treatment consists of pure oxygen fed to the OAS plant
and final settling.

Preliminary treated wastewater (screening and grit removal) undergoes primary sedimentation with
the ability to enhance treatment with ferric chloride/polymer addition. Primary sludge is pumped to
gravity thickeners for co-processing with wasted secondary biosolids from the OAS process.
Secondary wasted activated sludge (WAS) is pumped to the gravity thickeners. Thickened biosolids
(typical range of 2 to 3 %TS) are pumped to the Solids Handling Building for dewatering and cake
conveyance to enclosed truck loading bay. Raw (undigested) cake biosolids (typical range of 23 to
31 %TS as a blend of belt filter presses and centrifuges dewatering) are hauled away in double-hitch
gravel train trailers (55 tons loads each) to landfill(s) for disposal.

As is further detailed in Attachment E, the composition (mass ratio of primary sludge to WAS, wet
mass quantity and dry solids quality) of the dewatered cake biosolids will vary as a result of
seasonal treatment (during the months of March through May) of de-icing fluid waste (glycol) from
the Detroit Metro Airport. The mass ratio of primary sludge is constantly more than thickened
secondary biosolids and balances (1:1) in late winter/early spring when higher rates of activated
sludge are generated from the processing of glycol from the Airport. During the non-glycol treatment
periods, the typical feedstock composition of primary sludge to thickened WAS is in a range of two-
to-one (2:1) and to as high as three-to-one (3:1). As a result, centrifuged cake biosolids can be
dewatered to more than 30% TS.

Currently, there are four (4) aged belt filter presses (BFPs) and two (2) high-solids centrifuges (Alfa
Laval — ALDEC G2-120 machines) in the dewatering area of DWTF’s Solids Handling Building.
Veolia North America — Central, LLC (Veolia) is the contract Operator for DUWA of the DWTF under
a long-term (20-year) agreement to provide full-service operations, maintenance and management
(OM&M) services through the end of 2039. Veolia is responsible for the processing, management
and disposition of all biosolids produced at the DWTF.

2.2 Cake Biosolids

Currently, the thickened biosolids blend of primary sludge and secondary WAS have been co-
dewatered via a combination of BFPs and centrifuges. The fiber (cellulostic) content in the primary
sludge results in a consistently high level of dewaterability of the thickened biosolids. During the
non-glycol processing periods (e.g. June thru Jan.) the cake solids from the centrifuges will be
slightly higher than during the glycol treatment periods (e.g. Feb. thru May). A structured emulsion
polymer is used for biosolids dewatering.

Biosolids Dryers Manufacturer Services Page 2 of 17
RFP Issue Date: October 14, 2019

RFP BUNDLE Page 5 of 65



The BFPs will be removed as part of the DB entity’s Scope of Work (SoW) for the Project and
therefore, the cake for the Project will completely and exclusively be raw and undigested biosolids
from dewatering centrifuges (the “feedstock”) for thermal drying into Class A product (e.g. granules
with minimal dust at 90 to 92 %DS).

Information associated with the historical data and the current baseline of biosolids generation at
DWTF, as well as seasonal variations and peaking factors associated with this Project are included
in Attachment E.

3.0 OVERVIEW OF PROJECT
3.1 Project Background

As a result of restricted landfill capacity, the volume of dewatered biosolids accepted at regional
landfills have been substantially decreased and disposal fees have dramatically increased (to almost
double previously budgeted rates). As such, DUWA has investigated improved means for dewatered
biosolids processing. DUWA assessed their options and has elected to reduce their dewatered
biosolids volume and wet mass by installing a biosolids dryers system. The dried biosolids can be
disposed of at a landfill, used as landfill daily cover, or used for beneficial reuse by a third party.

The Project includes the supply of parallel trains of in-direct, medium temperature heat dryers to
continuously and reliably produce Class A biosolids (e.g. 90 to 93 %DS) in accordance with U.S.
EPA’s 40 CFR Part 503 Biosolids Rule. Upon successful commissioning, Veolia will operate the
Project on a planned 7 days per week basis, 52 weeks per year to adequately and consistently
process centrifuged cake biosolids into Class A dried product for hauling and final disposition.

The Project will include construction of indirect heating biosolids dryers, removal of the 4 BFPs that
are beyond their useful life, and addition of 1 new cake feed hopper and 1 new centrifuge (to
complement existing) to provide space for the new dryers. Ancillary equipment would also be
installed to support the thermal drying process equipment, including a heat source for the dryers, air
emissions capture and odor treatment system(s).

The Project is to be located inside the enclosed dewatering area of DWTF’s Solids Handling
Building. The Project will process only centrifuged dewatered biosolids (the “feedstock”) for thermal
drying into Class A product (e.g. granules with minimal dust at 90 to 92 %DS). The cake solids from
the centrifuges has averaged 28.5 %TS (a range of 26 to 32 %TS). The BFPs will be removed as
part of the DB entity’s SoW for the Project. The 12% historical average variation in wet cake mass
production (Section 2.2) is the basis for maximum month and capacity design criteria for the Project,
relative to daily average cake biosolids production and processing generation levels (365-day basis).

The Offeror is to furnish the Project in accordance with the design criteria and scope of supply, as
defined in the Offeror’s Contract. The Contract will be assigned to the DB entity for its execution and
field implementation of the Project.

A more detailed description of the Offeror's SoW and the interface obligations and field services
required of the Offeror with the DB entity, DUWA and Veolia is provided in Attachment A: Technical
Specifications (attached). Attachment A includes detailed information on deliverables, acceptance
testing and systems performance, as well as process warranty requirements for the drying
technology and related equipment systems furnished by the Offeror. Attachment A also provides
general instructions with respect to erection and installation, as well as inspection and field-testing
services to be provided by the Offeror.

Biosolids Dryers Manufacturer Services Page 3 of 17
RFP Issue Date: October 14, 2019

RFP BUNDLE Page 6 of 65



3.2 Project Delivery

The procurement of the Project is occurring with two concurrent and overlapping RFPs. The first
RFP is the procurement of the biosolids drying technology system (Project) equipment through the
issuance and evaluation of the Proposals received in response to this RFP. The second RFP is the
procurement of the progressive Design-Build (pDB) team that will be in charge of designing and
constructing the Project. DUWA will select the Project from compliance and responsive Proposals
received from Offerors that the pDB entity will have no authority to change.

The DB entity will be leading the progressive implementation of the Project in collaboration with the
selected Offeror, DUWA and Veolia. The core work of the DB entity will be to demolish and remove
the existing four (4) BFPs and supply/install a new third (3rd) high-solids centrifuge to complement
the existing two (2) centrifuges. The heat dryers are to be installed in the location of the removed
BFPs. The DB entity will design and provide conveyance systems for each process step including